seamancas. FCC RADIO TEST REPORT

Report No. : FG190614B

FR1 n2 / 15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 1250 6B Made Sweep

RefLevel 30.00dBm  OMfset 1250 dB.

1.840 GHz 1849 GHz

1549 Ghiz 1850 GHz
1850 GHz 1865 GHz

1.000 MHz
150,000 ktiz
100.000 kHz
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1.895 GHz 1910 GHz 100,000 kHz 1.901 54 GHz 3.49 dBm
1.910 GHz 1911 GHz 150,000 kHz 1.91001 GHz -41.58 dBm
1.911 GHz 1.920 GHz 1.000 MHz 1.91146 GHz -35.29 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614B

FR1 n2 / 15MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 1250 6B

Made Sweep saL Ref Level 30.00dBm  Ofset 12.50dB Mede Sweep s
Count 100/100 Count 100/100
Limit Che<¥ PASS SPURIOUS LINE: ABS_002
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1806He 1849 GHz 1.000 Mz -21.91 dém -14.91 dB 1.895 GHz 1.910 GHz 100.000 kHz 1.89661 GHz 2.62 dBm -21.38 dB
1.849GH: 1850 GHr 150,000 kHz -29.39 dBm -1639d8 1910 GHz 1911 GHz 150000 kHz 191001 GHz -37.52 dBm -24.52dB
L850 GHe 1865 Giie 100,000 kiiz 252 4B 2706 8 1911 GHz 1.920 GHz 1,000 Miz 1.91121 GHz -30.80 dBm 17.80 48
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seamancas. FCC RADIO TEST REPORT

Report No.

: FG190614B

FR1 n2 / 15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 1250 6B Made Sweep

1.840 GHz 1849 GHz 1.000 MHz

1549 Ghiz 1850 GHz 150,000 ktiz
1850 GHz 1865 GHz 100.000 kHz

o Reflevel 30.00cBm Offset 12.50d Mode Sweep set
Count 100/100 Count 100/100
Limit Chec PRsS SPURIOUS_UNE: ABS_002
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2 Result Summa 2 Result Summa

02:29:34 03.11.2021

1.84898 GHz -31.16 dBm -18.16 dB 1.895 GHz 1.910 GHz 100.000 kHz 80803 GHz 1.92 dBm -28.08 dB
1.84996 GHz -2 -16.02 dB 1910 GHz 1911 GHz 150,000 kHz 91016 GHz -39.37 dBm -26.37 dB
1.86012 GHz E -28.15 dB 1.311 GHz 1,920 GHz 1.000 MHz 1180 GHz -32.04 dBm -19.04 d8
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seamancas. FCC RADIO TEST REPORT

Report No. : FG190614B

FR1 n2 / 15MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

RefLevel 30.00dBm  OMfset 1250 dB.

Ref Level 30.00dBm  Offset 12.50 6B Mode Sweep SGL Mode Sweep s6L
Count 100/100 Count 100/100
Limit Che<¥ PASS SPURIOUS LINE: ABS_002 PRSS
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2 Result Summar [2 Result Summa
1806He 18496tz 1.000 itz -33.36 dEm 1.895 GHz 1.910 GHz 100.000 kHz 1.89775 GHz 1.53 dBm -28.47 dB
1.849GH: 1850 GHr 150,000 kHz -30.70 dBm 1910 GHz 1911 GHz 150000 kHz 1.91002 GHz -41.08 dBm -28.08 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.21 dBm 1911 GHz 1.920 GHz 1,000 MHz 1.91146 GHz -33.50 dBm -20.50 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614B

FR1 n2 / 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

fultiv
Ref Level 3000 dBm  Offset 1250 6B

RefLevel 30.00dBm  OMfset 1250 dB.

Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
Limit Che<¥ PASS SPURIOUS LINE: ABS_002 PRSS
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2 Result Summar 2 Result Summa
1840GH 1849 Gtz 1.000 itz -33.72 dEm -22.72 d& 1.895 Ghz 1910 Gz 100.000 kiz 1.89944 GHz -0.83 dBm -30.83 dB
1849 Gt 1850 Gtz 150000 ki -32.65dBm -19.65 db 1910 Gtz 1411 Gtz 150,000 kite 1.91009 GHz 43.67 dBm -30.67 dB
LI LSECHz 100000 kiiz 070 dBra S 1911 GHz 1.920 GHz 1,000 Miz 1.91105 GHz -37.22 dBm 2422 dB
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seamancas. FCC RADIO TEST REPORT Report No. : FG190614B

FR1 n2/15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 3000 dBm  Offset 1250 6B Made Sweep

1.840 GHz 1849 GHz 1.000 MHz

1549 Ghiz 1850 GHz 150,000 ktiz
1850 GHz 1865 GHz 100.000 kHz

o Reflevel 30.00cBm Offset 12.50d Mode Sweep set
Count 100/100 Count 100/100
Limit Chec PRsS SPURIOUS_UINE. ABS_002
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-29.47 dBm 1910 GHz 1911 GHz 150:000 kHz 1.91000 GHz -30.79 dBm -17.79dB
0.75 dBm 25 dB 1911 GHz 1.920 Gz 1,000 Miz 1.91118 GHz -29.11 dBm -16.11 dB
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seamancas. FCC RADIO TEST REPORT

Report No. : FG190614B

FR1 n2 / 20MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 1250 6B Made Sweep

RefLevel 30.00dBm  OMfset 1250 dB. Mode Sweep
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vesty e . -

02:49:33 03.11.2021

03:05:15 03,11.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: An2-31 of 38



seamancas. FCC RADIO TEST REPORT

Report No. : FG190614B

FR1 n2 / 20MHz / DFT-s-OFDM / QPSK / Full RB
Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 1250 6B Made Sweep

o Reflevel 30.00cBm Offset 12.50d Mode Sweep
Count 100/100
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seamancas. FCC RADIO TEST REPORT

Report No. : FG190614B

FR1 n2 / 20MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

fultiv
Ref Level 3000 dBm  Offset 1250 6B

RefLevel 30.00dBm  OMfset 1250 dB.

Mode Sweep saL Mode Sweep 6L
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Limit Che<¥ P SPURIOUS LINE: ABS_002 PRSS
Line _SPURJOUS_LUNE_ABS 02 SPURJOUSLLINE_ABS. 02 !
20 20
10 10 dBm
o e R s G s S 0 B e A T T Y Y o
\ f ‘
! ! 1
10 | T -1 1
SPURIOUS_LINE_ABS_002 | | ‘
-20 4B l ‘ F B T
| I |
30 . {30 dB L
| 1 | Horl
M)W \ Y, %MM
40 B0 v
& 60 dBr
I 03 p ELL) 876 | o7 05 G g T Span 300 W
2 Result Summar 2 Result Summa
1840GH 1849 Gtz 1.000 MH: 184882 GHz -30.95 dBm -17.95 d& 1.890 Ghz 1910 Gz 100.000 kiz 1.894 87 GHz 0.45 dBm 29,55 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614B

FR1 n2 / 20MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

fultiv
Ref Level 3000 dBm  Offset 1250 6B

RefLevel 30.00dBm  OMfset 1250 dB.

Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
Limit Che<¥ PRSS SPURIOUS LINE: ABS_002 PRSS
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2 Result Summar 2 Result Summa
1806He 18496tz 1.000 itz -33.86 dEm 1890 GHz 1.910 GHz 100.000 kHz 1.89133 GHz 0.51 dBm -29.49 dB
1.849GH: 1850 GHe 200000 ki -31.97 dBm 1910 GHz 1911 GHz 200.000 kiz 191008 GHz -39.09 dBm -26.09 dB
1.850 GHz 1.870 GHz 100.000 kHz 0.61 dBm 1911 GHz 1920 GHz 1,000 MHz 1.91152 GHz 31.71 dBm 187148
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seamancas. FCC RADIO TEST REPORT

Report No. : FG190614B

FR1 n2 / 20MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 1250 6B Made Sweep

RefLevel 30.00dBm  OMfset 1250 dB.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614B

FR1 n2 / 20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

fultiv
Ref Level 3000 dBm  Offset 1250 6B

Made Sweep

RefLevel 30.00dBm  OMfset 1250 dB.

2 Result Summa
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1549 Ghiz 1850 GHz
1850 GHz 1870 GHz

1.000 MHz 1.84851 GHz
200,000 kHz 1.84897 GHz
100.000 kHz 1.868 35 GHz.
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1.911 GHz 1.920 GHz 1.000 MHz 1 -26.71 dBm -13.71d8
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e%FCC RADIO TEST REPORT Report No. : FG190614B

SPORTON LAB.

Conducted Spurious Emission

FR1 n2 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

Ref Level 0.00dBm  Offset 12.50 a8 Mode Auto Sweep s6L RefLevel 000 dBm  Offset 12.50 B Mode Auto Sweep s6L
Count 100/100 Count 100/100
T
SPURIOUS_UINE_ABS_002 SPURIOUS_UNE |ABS_002
20 dBm T T 20 de
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- — -./"'A
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2 Result Summar 2 Result Sum mar
30.000 Mz 1.000 GHz 1.000 Mz 3472757 MHz 56 dBm 30.000 MHz 000 GHz 1.000 MHz 33.75781 MHz 2.3 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.81050 GHz -39.29 dBm 1.000 GHz 1.840 GHz 1.000 MHz 1.74206 GHz -26.37 dB
1.920 GHe 3000 GHe 1,000 MHz 2.99960 GHz -38.60 dBm 1.920 GHz 3.000 GHz 1.000 MHz 2.95155 GHz -25.64 dB
3.000 GHz 9,000 GHz 1.000 Mz 7.49830 GHz -33.85 dBm 3.000 GHz 9.000 GHz 1.000 MHz 7.497 50 GHz -21.00 dB
9.000 GHz 13.000 GHz 1,000 MHz 9.80212 GHz -36.56 dBm 9.000 GHz 13.000 GHz 1.000 MHz 9.81532 GHz -23.64 dB
13,000 GHe 19.500 GHr 1,000 MHz 18.967 69 GHz -33.62 dBm 13.000 GHz 19.500 GHz 1.000 MHz 18.97289 GHz -33.62 dBm -20.62 dB
B0 [ E

oty LA
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Count 100/100

Ref Level 0.00dBm  Offset 12.50 a8 Mode Auto Sweep
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30,000 Miiz 1,000 GHz 1,000 MHz 35.69733 MHz -37.32 dBm 2432 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.69818 GHz -39.41 dBm -26.41 dB
1.920 GHr 3,000 GHr 1,000 MHz 2.95560 GHz -38.53 dBm -25.53 dB
3,000 GHz 5,000 GHz 1.000 MHz 7.00313 GHz -34.16 dBm 21.16d8
9,000 GHz 13.000 GHz 1000 MHz 9.78532 GHz -36.61 dBm -2361d8
13,000 GHe 19,500 GHe 1,000 MHz 19009 28 GHz -33.78 dBm -20.78 dB

w.11302
oty LA
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seamancas. FCC RADIO TEST REPORT

Report No. : FG190614B

Frequency Stability

Test Conditions FR1 n2 (BPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0035
40 Normal Voltage 0.0036
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0043
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0059
20 Normal Voltage 0.0000
20 Battery End Point 0.0057

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.40 V. ; Maximum Voltage =4.40 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG190614B

FR1 n5

Peak-to-Average Ratio

Mode FR1 n5/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.86 4.66 5.58 6.06 PASS
Mode FR1 n5/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.72 PASS
TEL : 886-3-327-3456 Page Number : An5-1 of 38
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seamancas. FCC RADIO TEST REPORT

Report No. : FG190614B

Pl/2 BPSK

Ref Level 30,00 dBn ffset
- an

FR1 n5/ 20MHz / DFT-S OFDM / Middle Channel / Full RB

1160 4B = AnBW 20 MHz
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2 Result Summ Samples: 130000
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seamancas. FCC RADIO TEST REPORT

Report No. : FG190614B

26dB Bandwidth

Mode FR1 n5: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 5.08 9.63 14.48 18.90
Mode FR1 n5: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.08 5.13 9.83 9.75 14.98 15.02 19.90 20.02
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.14 5.13 9.91 9.73 15.02 15.02 19.82 20.02
TEL : 886-3-327-3456 Page Number : An5-3 of 38
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FR1 n5/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spectrum
Ref Level 30,00 0B Offset 11,60 08 = REW 100kHz saL
- an 3006 SWT 101 ms = VBW J00kHz Mode Auto weep Count 106/100
835,381 00 MHz
20
0 £ -
0 T
[

(CF 836.5 MHz. 1001 prs 0 MHz/ Span 10.0 MHz
[2 Marker Table

M 1 835.381 MHz 15.80 dBm ndB 260 dbl

m 1 B3I3.993 MHz 1042 dBm nd8 down BW 5.08 MHz

12 1 B39.077 MHz 1013 dBm QFactor 1643

s oLam
ey R ) ]

06:24:04 02.11.2021

FR1 n5/5MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

siew = |[Spacirum | —

Ref Level 30,00 0B Offset 11,60 08 = REW 100kHz saL Ref Level 30,00 0B Offset 11,60 08 = REW 100kHz saL

= 5008 SWT 1.0 ms = VEW 300wz _Made Auto sweep Count 100/100 | = Art 3005 SWT_1.01 ms = VBW J00kHz _Mode Auto Sweep Count 100/100
1 Frequency Sweep
MIfi] 1245 dBiem
£36.468 00 Mz
n i n
o B ) i -~ . ' o o S p
o o -
\ Jj
! /
i La A
i il I
T [ T
W, J
. v
7 836.5 bz 1001 prs 0 Mz, Span 10.0 MHz | | |7 836 5 MKz 1001 pes oMb/ Span 10.0 MHz
[2 Msrkeer Table [2 Msrkeer Table |
mi 1 838 468 MHz 12.45 dBm ndB 26.0 dib mi 1 837,809 MHz 12.80 dBm ndd 26.0 db
m 1 B3I3.993 MHz 1339 dBm nd8 down BW 5.08 MHz m 1 B33.993 MHz 12.90 dBm ndB down BW 5.13 MHz
n 1 39,077 WHz 1330 dBm aFactor 1649 n 1 39,127 Wz -1292 dbm Qfactor 1632
s oo s oo
o s e DS
06:25:47 02.11.2021 06:26:02 02.11.2021

64QAM 256QAM

e Eom e Eom
- At 3008 SWT 100 ms = VBW 300 kHz Made Auto Sweep Count 100/100 | = Art 3000 SWT 101 ms = VBW J00kHz Mode Auto Sweep
1 Fraquency Sweep k Max Fraquency Swaep

3484200 Wz
»
0 = - e —~ 0 —
f \ N AT ” ~
o T T o T T
i " / \
T
i i
7
st oo L f Yy
A v
[T 001 prx 0 Wb/ Span 10.0 Wiz || |7 836.5 Wik 001 prs ot/ Span 10.0 Wiz
[ Mariees Tabiz [ Mariees Tabiz |
W 1 837,959 MHz 1247 dBm ndb 26048 W 1 834842 MHz 9.12 dBm s 26048
m 1 833913 MHz 1328 dbm B down B 514 MHz m 1 833863 MHz 1212 dbm el down B 513 MHz
n 1 839,057 MHz 1331 dbim QFador 1623 n 1 838998 MHz 1537 dim @ Factor 1626
P P
. o Tha ey R % T
06:26:21 02.11.2071 06:26:35 02.11.2021

TEL : 886-3-327-3456 Page Number : An5-4 of 38
FAX . 886-3-328-4978



seanran as. FCC RADIO TEST REPORT

Report No. : FG190614B

FR1 n5/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spectrum
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FR1 n5/ 15MHz / DFT-S OFDM / Middle Channel / Full RB
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tiVie Spactrum

RefLevel 30,00 0B Offset 11,60 08 = REW 300kHz

s
- A 008 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep Count 100,100
P EUR T RN SR e Lt
0 4
{ |
N \
7 1
f T
[ i
0 ;
P W L Wy
- Tt
[ 001 prs o w7 Span 30.0 Nz
2 Wiarker Tabls
Wi i 832784 MHz 16.52 dBm nde 2606
n 1 28868 Me 1081 dbm 8 down T 14.48 Wiz
T2 1 843363 MHz_ -10.04 dBm 0 Factor 57.5
T
07:00:57 02.31.2021
RefLevel 3000.0bm  Oftet 116008 = RBW 0%z sat RefLevel 3000.0bm  Oftet 116008 = RBW 0%z s
- At 3000 SWT 101 ms = VBW 1 MHz Mode Auto Sweep Count 100/100 | = Att 3008 SWT 101 ms = VBW 1 MHz Mode Auta Sweep Count 100/100
it = WKl 1387 e
51 6450 s52.7880 M
0 0
. s bt st Pesacbtanes e ol . bl Asnl g e, srprevis ol ol il
| /
i \ / "1
o i 1 o T \
L {
: 1 i {
| : i v
i B . Iﬂ.. i 'y 'ﬂm"h . ‘
E ’ . e | 30 ol - Al W, it
A Mg TR T
b it P ool § . AU i
[ 001 prs S Span 30.0 Nz || (a8 s Wi 001 prs o/ Span 30.0 Nz
2 Wiarker Tabls 2 Wiarker Tabls
Wi i 831,645 MHz 13.74 dBm nde 26046 Wi i 832784 MHz 1387 dBm ndd 26040
n 1 829,007 Mz 1448 dBm 8 down T 14.98 Mz n 1 BaRT Mie 1250 dbm o W 15.02 MHz
n i 813993 Mz 1094 dBm afsdtor 555 n i 813993 Mz 1157 dbm G Fsctor 555
— — o w—
070122 02.31.2021 07:01:36 02312021
RefLevel 3000.0bm  Oftet 116008 = RBW 0%z sat RefLevel 3000.0bm  Oftet 116008 = RBW 0%z
-an N0 SWT 101 ms = VW 1wtz Mode Auto Sweep Cours 1007100 [ = s X000 SWT 107 ms = VW 1wtz Mode Auto Sweep
1 Frequency Swaep 1 Frequency Swaep
35,201 0
0
ke . nesseho bk, talin T
. s . s BT O . s o : ey Y
; v PTT  Fr o o7y e P s s e U e T
| 4 \
o [ - o - -
] | / |
§ rl\u‘r 'j 1
o L]
AT
4 okl L gl | \:" ‘\JU m
e v J o e
leo*"‘,' ft:‘w\l\-.k.'ﬂ. \‘4,-‘ 11 W -“LMMM e
[ 001 prs S Span 30.0 Nz || (a8 s Wi 001 prs o/ Span 30.0 Nz
2 Wiarker Tabls 2 Wiarker Tabls |
Wi i 837.183 MHz 13.68 dBm nde 26040 Wi i 835.241 MHz 11.27 dBm ndd 26040
n 1 Bans18 Mie 1408 dBm 8 down T 15.02 MHz n 1 829,007 Mz 1326 dbm Jeep—— 15.02 MHz
o i 813533 MHe 2110 dBm QFsctor 558 o i 814022 MHz 1356 dBim G actor 556
T
07015t 02.31.2021

s oLam
wecy s Corazm

07:02:09 02.11.2021

TEL : 886-3-327-3456 Page Number : An5-6 of 38
FAX . 886-3-328-4978



seanran as. FCC RADIO TEST REPORT

Report No. : FG190614B

FR1 n5/ 20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK
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seamancas. FCC RADIO TEST REPORT

Report No. : FG190614B

Occupied Bandwidth

Mode FR1 n5 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.49 8.92 13.51 17.90
Mode FR1 n5 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.51 451 9.26 9.28 14.12 14.12 18.89 18.87
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.49 4.50 9.27 9.31 14.18 14.10 18.87 18.97
TEL : 886-3-327-3456 Page Number : An5-8 of 38
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FR1 n5/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

e - s =

Ref Level 30,00 0B Offset 11,60 08 = REW 100kHz saL
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(CF 836.5 MHz. 1001 prs 0 MHz/
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SPORTON LAB.
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Report No. : FG190614B

FR1 n5/ 15MHz / DFT-S OFDM / Middle Channel / Full RB
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tiVie Spactrum

RefLevel 30,00 0B Offset 11,60 08 = REW 300kHz

saL
3008 SWT 101 ms = VBW 1wz Made Auto Sweep Count 100/100
h
UV ISP P TN AYRPUVARE SFEPRPE | S R §
o
|
/
0.
!
|
T
ot e "
20 T e o
7365 Wz 001 prs o
[z Marker Table
M 1 832874 MHz 18.04 dBm Oce B 13.505916 256 MHz
n 1 293698 Mz 11.24 dim Occ B Centroid £36.12271097 Mz
T2 1 842875 7 MHz 11.53 dBm Oce Bw Freg Offset 377.289029 74 kHz

07:00:50 02.11.2021

[T s oLnam
W Condos

FR1 n5/ 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 0B Offset 11,60 08 = REW 300kHz

ultiView Spactrum
RefLevel 30,00 0B Offset 11,60 08 = REW 300kHz

s s
- At 3000 SWT 101 ms = VBW 1 MHz Mode Auto Sweep Count 100/100 | = Att 3008 SWT 101 ms = VBW 1 MHz Mode Auta Sweep Count 100/100
3 I
W[ 1420 8m
837.1580 we 836.0200 e
2 2 :
. o i e | . e NN L TENR W T
f {
o, - o, +
/ f
v
; i o ; e
J. i M N
i ! ot gt
[T 0T pe o w7 [T o i/ Span 30.0 W
2 Marker Toble 2 Marker Toble
] 1 837.159 MHz 13.39 6Bm 18122017763 MHz 836.02 MHz 1820 dBm Qe Bur 12122135931 MHz
m 1 294026 Witz .86 dim Occ B Centroid BIAG 637541 M2 8293565 Mtz 841 dim Gec B Centroid BI6457613211 Mz
n i BAI5206 Mtz 544 dion Occ B Freg Offset 36362058611 kbt BAI5167 Mtz £68 db Occ B Freq Oftset 42,386 789 488 itz

07:01:15 02.11.2021

s oA
[T * “orans

07:01:30 02.11.2021

s oA
[T % o

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 11,60 08 = REW 300kHz

ultiView Spactrum
RefLevel 30,00 0B Offset 11,60 08 = REW 300kHz

s
- an SWT  101ms = VEW 1MHz Mode Auto sweep - an 3008 SWT 101ms = VEW 1 MHz Mode AutoSweep Court 106/100
" "
WG] 1323 g i
» . »
P TP I At
i i Ay ]
0 0
|
J
Lt f
TP o T
ot .
) 2| |
o hodal e Y

s ar ST s oy S0
S hiser T S hiser T

M 1 834942 MHz 1323 dBm Occ Bw 14176473799 MHz M 1 835.061 MHz 11.26 dBm Oce B 14103638016 MHz

N i 929189 Witz To0dim  Oce o Controid B36.AT1 175 797 Wie n 1 9422 Wiz 36din OB Centoid ¥36.473 789260 Wie

1 1 843550 4 MHz 7.89 dBm e B Freq Offset 28,824 203 385 kHz 2 1 $43.525 6 MHz £.02 dBm Occ B Fren Offset -26.210 737 794 kHz

148 02.11.2021

s oLnam
[T & Coran

07:02:02 02.11.2021

[T s oLnam
e Coranm

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: An5-11 of 38



seanran as. FCC RADIO TEST REPORT

Report No. : FG190614B
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07:05:40 02.11.2021

T
T

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 0B Offset 11,60 08 = REW 300kHz
- an 3006 SWT 101 ms = VBW 1 MHz Mode Auto Sweep
d Bandwidth

RefLevel 30,00 0B Offset 11,60 08 = REW 300kHz
1 MHz

Made Auto Sweep

8364200 Wz

.

ESTIYT

., . [
I pETE g
s T
i AL
)
7365 Wz 001 prs Span 0.0 MHz 001 pts o M/ Span 0.0 WAz
[z Marker Table
M 1 £39.377 MHz 12.40 dBm 18.865 664078 MHz Oce B 18.570380095 MHz
n 1 170509 Wi 7.56 dim B36.483 775 621 MHz Gec B Gentroid B36.493 850 069 MHz
n 1 8159166 WHz 621 dém 16224 378863 kHz Occ B Freq Difset 6149931302 iz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614B

Conducted Band Edge

FR1 n5/5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 11.60 0B

Made Sweep

RefLevel 30.00dBm  OMfset 11.60d8.

Mode Sweep

6L
Count 100/100

1 Spurious Ei Emissions
Limit C SPURIOWS LINE: ABS_002
RIOUS_LINE_ABS_oq2
P 0 .
[ I
|
10 “ “ 10 dBm I‘ l T
i I
o — 0 dBrr -
|
dl L
1] J
! o
/ 3 ¢
/ . . [
30 7 T Al ]D\Idﬂm T+ 7 T
f | I f I \
40 i f ‘,"‘ T i g ! | {I‘I 1 I
- v v'h‘ I | | |J‘ Il il " M
) [l " kY
\ At L F N | AR | |
e il Ml W \"“w,,-h\ ey b W"J . J \
B 60 dBr S B .
$15.0 MHz 3003 pts 1.4 MHz/ 829.0 MHz || (8440 MHz 3003 pts 1.6 MHz/ 860.0 MHz

2 Result Summa

815.000 MHz
823,000 MHz
824.000 MHz

823.000 MHz
824,000 MHz
£29.000 MHz

-37.87 dBm
-15.41 dBm
.42 dBm

100,000 kHz
50,000 kiz
100.000 kHz

82207692 MHz
823.996 50 MHz
82431718 MHz

06:00:10 02.11.2021

Ready

e oL1120n
s

2 Result Summa;

06:17:08 02,11.2021

844.000 MHz 849,000 MHz 100000 kHz 848.62787 MHz 20.42 dBm -9.58 dB
849.000 MHz 850.000 MHz 50.000 kHz 849.001 50 MHz -17.92 dBm -4.92d8
850,000 MHz 860.000 Mz 100.000 kHz 850.714 29 MHz -39.12 dBm -26.12 dB

Resty = T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 11,60 dB Mode Sweep saL RefLevel 30,00 dm  Offset 11.60 8. Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions 1 Avg
Uit Cheed PRSS SPURIOUS_UINE  ABS_002
Line _SPURJOUS_UINE_ABS_0g2 Phss SPURIOUS_LINE_ABS_02
zn 20
10 10 dim -
PR LSRRI NS EU PErLPIYSS S SRS RPN
/ 1 J
a { o | i
/ \
I i |
f t
2 / L I \
002 ol \
| [ o
30 j 30 dBnr . \N‘J
I/
a0 o’ =
v o
T A
= 60 dbm: A SV S I E—
815.0 MHz 3003 prs A MHz/ £25.0Hz || | 5ag.0 Mz 3003 pts 5 Wi CTT

815.000 MHz
823,000 MHz
524.000 MHz

823.000 MHz
B24,000 MHz
£29.000 MHz

822.06094 MHz

823.998 50 MHz

100,000 kitz 825.93556 MHz

05:52:52 02.11.2021

o OL11200
T

844.000 MHz
£49,000 MHz
850.000 MHz

843.000 MHz
850.000 MHz
860.000 MHz

846.05544 MHz
849.000 50 MHz
850.494 51 MHz

8.10 dBm
-23.50 dBm
-32.19 dBm

100.000 kHz
50.000 kHz
100.000 kHz

B
-19.19 dB

06:17:53 02.11.2021

Resdy

S
== 06:17:52

TEL : 886-3-327-3456

FAX . 886-

3-328-4978

Page Number

: An5-13 of 38



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614B

FR1 n5/5MHz / DFT-S OFDM / QPSK

Lowest Band

Edge / 1RBO

Highest Band Edge / 1IRBmax

815.000 MHz 823.000 MHz
823,000 MHz 824,000 MHz
824.000 MHz £29.000 MHz

Ref Level 3000 dBm  OMfset 11,6008 Reflevel 3000dBm Offset 1160d3  Mode Sweep s
Count 100/100
|1 Spurious Emissions 1A |
SPURIOUS LINE:ABS 002 23S
SPURIOUS_LINE_ABS_od2 phss
20 [l
I
) 10 dBm |\ 1
!
o 0 dBor i ]
[
‘ 5
1 /
|
30 F/ ]D“dﬂm T \
/ I\
40 ¢ ! \
{ ~ [ \ -
v 7 - T
e e p it ] 73
. R \
60 dBr e
e AELL) S5 OMHs _ 3003 pts 1.6 Wb/  8s0.0MHs
2 Result Summo

82213287 MHz
823.99750 MHz
824.33715 MHz

05:59:20 02.11.2021

06:15:58 02,11.2021

2 Result Summa;

844.000 MHz 849,000 MHz 100000 kHz 848.637 86 MHz 19.97 dBm -10.03 d8
849.000 MHz 850.000 MHz 50.000 kHz 849.00050 MHz -18.05 dBm -5.05dB
850,000 MHz 860.000 Mz 100.000 kHz 850.804 20 MHz -41.13 dBm -28.13 dB

ey . &

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 11.60 B

15;

1 Spurious Emissions

RefLevel 30.00d8m  Offset 11.60d8. Mode Sweep seL
Count 100/100

SPURIOUS LINE-ABS_002
SPUROUS_LINE_ABS_0g2

20 20

10 10 dibm T
TP P !

a

0/dBm
|

! |

| \

/ 30 dBn
40 p— e
W*“’V’
PPN W, S e o
60 60 dBor + e R
815.0 MHe A Miz/ 844.0 MHz - 3003 pts 6 MHz/ _ B60.0MHz
2 Result Summal

815.000 MHz 823.000 MHz
823,000 MHz B24,000 MHz
524.000 MHz £29.000 MHz

82298801 MHz
823.99950 MHz
828.59291 MHz

2 Result Summa;

05:53:42 02.11.2021

06:08:08 02.11.2021

844.000 Mz 843.000 Mz 100.000 kHz 844.69680 MHz

849,000 MHz 850.000 MHz 50.000 kHz 849.006 49 MHz -24.87 dBm
850.000 Mz 860.000 MHz 100.000 kHz 850.005 00 MHz

Snn
Resty & Moo
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e%FCC RADIO TEST REPORT Report No. : FG190614B

SPORTON LAB.

FR1 n5/5MHz / DFT-S OFDM / 16QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

o Reflevel 30.00Bm Oftset 11.60d Mode Sweep set

Ref Level 30,00 dBm  Offset 11.60 0B Made Sweep

Count 100/100

Count 100/100
o || Spuricus Emissiens 1

SPURIOUS,_LINE-ABS 002
SPURJOUS_LINE_ABS_0g2 phss

0
10 10 dBm
0 — 0 dBnr

30 : L - 30 dBo J
{ [ i I i
. _ by A | Al

l‘ i od A M\
| W i i ! [
iy I S Mhabiend I bty I e |
= 50 dBr I
B15.0MHz ) 3003 pis 1.4 MHz/ §20.0 MH: || [ 543.0 MHz 3 3003 pts 1.6 MHz/ _ B60.0 Mz
2 Result Ssumma 2 Result Summa
815,000 MHz £23.000 MHz 100,000 kHz 822.164 84 MHz -40.56 dBm -27.56 dB 844.000 MHz 819.000 MHz 100.000 kHz 848.637 86 MHz 19.31 dBm -10.69 d8
823,000 MHz 824,000 MHz 50,000 kHz 823.99051 MHz -18.09 dBm -5.09dB 649,000 Mtz 650,000 Mtz 50.000 kHz 849,001 50 MHz -17.86 dBm -4.86dB
B24.000 MHz 829,000 MHz 100,000 kHz £24.30719 MHz 18.58 dBm -11.42dB 850,000 Mits 860,000 Miiz 100,000 ki £50.804.20 MHz 4214 dBm 2914 dB
e Do URSE ety NN U
05:57:46 02.11.2021 06:14:07 02.11.2021

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 11.60 6B Mode Sweep saL RefLevel 30,00 gdm  Offset 11.60 d8 Mode Sweep saL
Count 100/100 Count 100/100
15 T avg |I1 Spurious Emissions
PhSS SPUIRIOUS UUNE" ABS_002
phss SPURIOUS_LINE_ABS_0g2
20 20
10 10dBm -
PP T At A st AN A
0 | |ojaeen ﬁ
Ul L
| 1
[ ,’ !
4 . B
30 /}u 30 dBn
o 1= N
~
| -
.
60 dBor e
BISOMH: ' 3003 prs. A MHz/ 829.0 MHz || [344.0 MHz B} 3003 pts 6 MHz/ _ B60.0MHz
2 Result Summar 2 Result Summe)
815,000 MHz 823,000 MHz 100,000 ktz 822.98801 MHz -45.20 dBm -32.20 dB 844,000 Mtz 813,000 MHz 100,000 kiz 844,801 70 MHz 6.35 JBm
823,000 MHz 824,000 MHz 50,000 kitz 823.99550 MHz -27.18 dBm -14.18 dB 849,000 MHz 850,000 MHz 50,000 kfiz 349,001 50 MHz .26.00 dBm
B24.000 MHz 829,000 MHz 100000 kiz 82067682 MHz 6.27 dBm 2373 dB 850000 M1t 860,000 M1t 100,000 ks $50,01489 MHz 3647 dBm
e DR )
05:54:16 02.11.2021 06:08:00 02,11.2021
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Report No. : FG190614B

SPORTON LAB.

FCC RADIO TEST REPORT

FR1 n5/5MHz / DFT-S OFDM / 64QAM
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO

6L

Mode Sweep
Count 100/100

Ref Level 30.00dBm  Offset 11.60 o8 Mode Sweep £ fetlevel 3000 dim - Ottset 116048
Count 100/100

SPURIOUS_UINE. ABS_002
URIOUS_LINE_A8S_oq2 ss
0
10 “ " 10 dBm
0 L1 0 dBnr
Ll
¢k
[ :
30 f . - 30 dB
f \ i a
0 | 4y \ A |
- A f Ll T mullh
v \ I
o ] L
d —t r
J I ol S
= 60 dBm— S
§15.0 MHz 3003 pts 1.4 Miz/ £25.0 WHz || | 5440 Mz : 003 pis 16 MHa/  850.0 MiHs
2 Result Summa 2 Result Summa
815.000 MHa 823000 MHz 100,000 ki 822.16483 MHz -30.93 dBm 844.000 MHz 819,000 MHz 100.000 kHz 848.68282 MHz 17.63 dBm -12.37 dB
50,000 kiz 823.99850 MHz -18.35 dBm §49.000 Mz §50.000 Mz 50,000 kHz 849.00050 MHz -19.26 dBm -6.26 dB
824.34715 MHz 18.44 dBm 850.000 MHz 860.000 MHz 100.000 kHz 850,754 25 MHz -43.01 dBm -30.014d8
Resty = i

824,000 MHz
£29.000 MHz

823,000 MHz

824.000 MHz 100.000 kHz

e oL1120m
s,

Ready
06:12:31 02,11.2021

05:55:37 02.11.2021

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 11.60 08 Made Sweep sl RefLevel 30.00dBm  Offset 11.60d8. Mode Sweep saL
Count 100/100 Count 100/100
15 1w || Seurious Emissions
PRSS SPURIOUS_UINE  ABS_002
phss SPURJOUS_LINE_ABS_0d2
20 20
10 10 dibm
P POVIPIE ALY, FESNE TRy SRy A R [ |
; - /By
’ ! o l
’ \ | |
I \
il l
y
¥ P
30 //J 30 dBnr
-40 —
f ey
B &
PR B e i I e
- ~
60 60 dBr \'-wgﬁ.,\_.._‘.d e
815.0 MHz 3003 pts A MHz/ 825.0 MHz | 844 0 MHz 3003 pts .6 MHz/ B60.0 MHz
2 Result Summar 2 Result Summa,
815.000 MHz 823,000 MHz 100,000 kHz 822.94006 MHz -46.06 dBm -33.06 dB 844.000 Mz 849,000 MHz 100.000 kHz 844,39211 MHz 5.77 dBm
823,000 Mz 824000 MHz 50,000 kHz 823.98452 MHz -27.41 dBm -14.41 dB 849,000 MHz 850,000 MHz 50,000 kHz 845,009 49 MHz 2831 dBm
524,000 MHz 529000 MHz 100,000 kiiz 825.08551 MHz 5.98 dBm -24.02 dB 850,000 Mt 860,000 Wi 100,000 ke 350.03497 MHz 3558 dBm
N =

06:09:47 02,11.2021

05:55:03 02.11.2021
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seasran 1as. FCC RADIO TEST REPORT Report No. : FG190614B

FR1 n5/5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

RefLevel 30.00dBm  Offset 11,6045 Mode Sweep sat
Count 100/100

1 Spurious Emissions 1

SPURIOUS,_UINE: ABS_002

Ref Level 3000 dBm  Offset 11,6005 Made Sweep saL
Count 100/100

SPURTOUS_LINE_ABS_002 PhSS
0
i 10 dBm
0 : 0 dBr

30 30 dBn T
I i ’ i
40 L ! o Y 'l
{ 0 I AN 1B M
N ] L) |
1\ T e I =
Wl N Ol | £
J AT LA WOV o \
_ . P ST A W
B15.0MHz ) 3003 pis 1.4 MHz/ §20.0 MH: || [ 543.0 MHz 3 3003 pts 1.6 MHz/ _ B60.0 Mz
2 Result Summar 2 Result Summa
815.000 MHz 823.000 MHz 100.000 kHz 82219680 MHz -45.23 dBm -32.23 dB 844.000 MH; 849.000 MH: 100.000 kH; 848.657 B4 MHz 15.67 dBm -14.33 dB
823,000 MHz 824,000 MHz 50,000 kHz 823.99850 MHz -19.35 dBm 6.35dB £45.000 Mz 550000 Mt 50000 ity 849.00050 MHz -21.98 dBm 898 dB
£24.000 MH: 829,000 MHz 100,000 kHz £24.35714 MHz 15.53 dBm -14.47 dB 850.000 MHe 860,000 Miiz 100,000 kHz 850.83417 MHz 46,66 dBm 3366 dB
O N -
06:01:06 02.11.2021 06:11:31 02.11.2021

Lowest Band Edge / Full RB Highest Band Edge / Full RB

v - 5 = =
Ref Level 30.00 dBm  Offset 11.60 dB Made Sweep SGL RefLevel 3000dBm  Offset 11.60d8 Mode Sweep seL

Count 100/100 Count 100/100
PSS SPURIOUS LINE- ABS_002
PSS Line _SPURIOUS_LINE_ABS_0g2
20 20

15;

10 10 dben

[N RSP RPEYS SySP (R [ e L TS Y PR
Y ; e e | [ofe= v . !

40
/ AN St
sy )
I I NP b : ™
I aal s o,
60 60 dBnr S Te—
BISOMH: ' 3003 pes 4 MHz/ 825.0MHz || [342.0 MHz 3 3003 pts 6 MHz/ — B50.0MHz
2 Result Summal 2 Result Summa:
815,000 MHz 823.000 Mz 100,000 kb 822.86014 MHz -46.75 dBm -33.75 dB 824,000 Mz $15.000 MHz 100.000 kHz 807,49 05 MHz 427 dBm -25.73 dB
823000 MHz 824000 Mz 50,000 ke 823,997 50 MHz -29.48 dBm -16.48 B 349,000 Mz 250000 Mtz 50,000 kiiz $45.00050 MHz -28.89 dBm 89 4B
B24.000 MHz 829,000 MHz 100,000 kiz 828.23327 MHz 363 dBm 26328 850000 MHz 850.000 Mz 100.000 kiz 850.024.98 MHz
e DN o o sy DN S U
06:02:02 02.11.2021 06:10:33 02.11.2021
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seamancas. FCC RADIO TEST REPORT

Report No.

: FG190614B

FR1 n5/5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 116068 Made Sweep

saL Reflevel 000dBm Offset 116003 Mode Sweep saL
Count 100/100 Count 100/100
D ipson A 1 Avg
Limit Check P SPURIOUS LINE:ABS 002
Line _SPURJOUS_LINE_ABS_od2 SPURIOUS_LINE_ABS_0d2
b zu
10 10 dBm
A NPVCUUTPI U P, P P AN MYV
0 f 5 0B A
| L |
| | |
T 1
W ‘ Ul |
/ 20 dby
f il b
30 / 30 dBm { \N‘N\J
0 P
e —
) P L, -
N PERRE S Sy
e
& 60 dBiny e
813 MHz 3003 pis. 14 V] £25.0MHz || (5430 MHz ) 3003 pis 1.6 Wb/ 860.0 MHz
2 Result Summo 2 Result Summa,

815.000 MHz 823.000 MHz
823,000 MHz 824,000 MHz
824.000 MHz £29.000 MHz

100,000 kHz
50,000 kiz
100.000 kHz

82287612 MHz

823.98651 MHz
824.691 81 MHz

-44.20 dBm
-27.78 dBm
4.72 dBm

06:03:13 02.11.2021

Resdy

-31.20 dB 844.000 MHz 819.000 MHz 100.000 kHz 846.58991 MHz 5.03 dBm -24.97 dB
-14.78 dB 849,000 MHz 850.000 Mz 50.000 kiz 849.006 49 MHz -29.76 dBm -16.76 dB
-25.28 dB 850.000 MHz 860.000 Mz 100.000 kHz 850,034 97 MHz -36.06 dBm -23.06 dB

fesy =

% tLnam

06:20:05 02,11.2021
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